
--- ''J' -
c 

J 

s ist 

Model CA-MI I I IE 
I IIIEL 
liliES 

CB-MI I I IE 
IIIIEL 
liliES 

• MITSUBISHI 
11fT& ELECTRIC 

P-003A 



gB~O) ~--)::£:5G:~ G "l 
- l) .. ,, 1 1 1) _, I - ·. 1 1·1; :..; I -r -? ·'·j'J·J·J .. ,, n ,;. '!~JI ·. ·. -- ' - 1':/'{ .__( j;·lllll -"" '!-1iUiv. c;-;_ '- l ' 'dfl l '. i.i m-l l~fJJ· (J-_ )((/)>;j-. 

!+ · · I J')l"/ /,; ·-,Ill I" '"J' " V f[+l<l"(-r.''fll'' "· <t•' .J. -1::-- ' V ; j 1, j;· lllll :J - ,· , i i Jii-11 1:1, b ;}J. 1.. ''jJJ·I n:)( _: 
t-: 1. , {'I .h LL--c 1~1 ·1P~:L o) ~¥ 1) ~fi1 I; 7, ,, o) :r~: HIUfH~} ( ~Uk1'-i ,,­

P- 0 0.3 A) ~: .=.··_;~f(r < t:_ t-: ~ 1 t.f=· :-~ 1, ' -c· -4-o 

How to order the parts 
"11en ordering the spare parts described in this parts list, 
please clearly state the motor model, parts code, parts name 
and quantity. Along with these items, the control number(at 
lower right of the surface. P- 00.3A) of this parts list shou­
ld be preferably informed to us. 

v .J 

§ ~ · CONTENTS -----

A. ~-t- "Jvf§B~ • MAIN MOTOR ....................... 1 

8 . ? 7 ·y 7- f§B~ • CLUTCH ................................ · 5 

C. Mj!I.}J-t- "JvtiB~ ·AUXILIARY MOTOR ......... 9 

D. vr\-ffB~ ·LEVER ....................................... 11 

E. $!~.A "·y J\-ffB~ ·SAFETY STOPPER ...... 13 

F. ? 7 ·y 7-f¥11=ffl~1ifi=EitiB~ · 
ELECTROMAGNET FOR CLUTCH .............. ·15 

G. fftfi:~tl:i~ffB~ ·SYNCHRONIZER .................. 17 

H. ffi1HatJit$~ ·CONTROL BOX ........................ 19 



A. -=E- "Jv$'5t 
MAIN MOTOR 

A 

11 12 1~ 

I 
16 17 18 

r -

X01 

9 10 
/ 

-1-

29 

CD:.~ 

41 ~· 
42 l 43 44 45 

CSA type 

UL type 

CA cs-M[[]]E 

Dual voltage type 



A. -t- "'v$?1-
MAIN MOTOR 

Fig. :m R,, :::1 - I" 

No. Parts No. 

A 1 K11M97812721 
A 2 K 11 M92187501 
A 3 K10S92221090 
A 4 K10S91321010 
A 5 K10S91304010 
A 6 K10S91001010 
A 7 Kll M98501001 
A 8 Kll M98715802 
A9 K 11 M94313601 
AlO K10S90203408 
All Kll M91023601 
A12 K10S92511116 
A13 K 11 M99999999 
A14 K11M38211621 
A15 K11M90291980 
A16 Kll M96281640 
A17 K10S86203209 
AlB K 11 M99999999 
A19 K 11 M99999999 
A20 K 11 M99999999 
XOl Kll M99999999 
A21 Kll M96821809 
A22 Kll M94312001 
A23 K10S93504403 
A24 Kll M95621902 
A25 K10S90001 404 
A26 K10S90201408 
A27 K11 M96891705 
A28 K10S93501207 
A29 1<10S90201408 
A30 Kll M93521683 

'i'1f ~;j :::1 - !-' 

Ref. No. 

BM978B127H21 
BM921Z875H01 
BS922N21 OP90 
BS913N210P10 
BS913N040P10 
BS910N010P10 
BM985D01 OHOl 
BM987D158H02 
BM943D 136P01 
BS902N034P08 
BM91 OD236G01 
BS925N111P16 

-
BM382C116H21 
BM902D919G80 
BM962Z816H40 
BS862N032P09 

:-:-

" 

A 19, A20 
B M968Z218P09 
BM943D120P01 
BS935Z044H03 
BM956D219H02 
BS900N014P04 
S902N014P08 
BM968B917H05 
BS935Z012H07 
BS902N014P08 
B M935C216G83 

$ CJ :8 "" 

'"" 7. 

-"'-7.1!'/ 
E Jr~ 11.: lbfiio ~) 

IJ:I.lJ~(t;: l 0 

l~\iz 10 
7 ·;~ I· M l 0 

,;J.~~,y,,~,< I· 
lfV. Hf~Z 
joYI!fii 7' 7 ~l~ 

:3 W, P 1\"fJ P 7-"" ;f.:; M 4XO. 7X8 
IJ 7 ·;~ I· u 
.:\' - 5X 5X l6 
IJ-(71-t!I 
,:111/U 7- 7 7 7 I· 
f/llH ;t.:; 
:f v o - I' 7. 7 ' •J ../ ? 
:_., - )1/ 1: ;j;'- Jl/'"" 7 1) / ?" 4/:6203 
o - -9 ( :..- ~· 7 I· f•l· ) 
7.7--9 
7v L 

7. 7 - -9 *-!LiT. 
.:\' ~"/ "J' 
9fi!J\::J;f·?-9- 199I-91t-I 
~~~7-·7 '-';J. 

f/llHtizJ'l 
P:l"-"';t:; \14X0.7X4 
SWI:JP:t--"' t :; ~I4 X 0.7 X 8 
r.Mn ,{_ 
r~;ll!l7- ·7 :..- ;J. 6.:1 ,< 4.5 
S WIJ P :1·-"" i'·:; M4X 0. 7X 8 
~fjf!re :::~· L 

~m 
~~~ 

Description Amt. 
Reg. 

Base 1 
Base-Pin 1 
E·Ring 9 2 

Spring Washer 10 1 
Washer 10 2 
Nut MlO 2 
Adjusting Bolt 1 
Adapter 1 
Reverse Rotation Socket 1 
P-Screw with SW & PW M4 X 0.7 X 8 2 
U-Nut 13 1 
Key 5 X 5 X 16 1 
Fly Wheel 1 
Middle Bracket 1 
Fittinq Screw 3 

Preload Sprinq 1 
Shielded Ball Bearing =#=6203 2 
Rotor with Shaft 1 
Stator 1 
Frame 1 
Stator Assembly 
Cap 1 
9P Connector 1991-9R-1 1 
Protective Bushing 1 
FittinQs 1 
P-Screw M4x0.7x4 2 
P-Screw with SW M4 x 0. 7 x 8 4 
End Cover 1 
Protective Bushing 6.3 X 4.5 1 
P-Screw with SW M4 x 0.7 x 8 4 
Vibration insulator 3 

- 2-

;!:l;ii!i$1m 
"' 

~ "' 
C> 

~ 0. ~ 
~ ~ 0 

> 
~ ..J ~ tO :::l CJ) 

!fa () ::> 
Cl 

0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 
0 0 
0 I 0 
0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 0 0 
0 0 lo 0 
0 0 0 ol 
0 0 0 0 
00 0 0 
0 0 0 0 
0 0 0 0 

oo 0 0 
oo 0 0 
00 0 0 
00 0 0 
00 00 
00 00 
0 0 
0 ,.) 

oo oo 
0010 0 

I 

I 
I 

I 

I 

I 

I 

I 

Common Parts 

I 
I I 

I I 
I I 
I I 
I I 
I I 

I I I I 
I I 
I I I 
I 
I I I 
I I I 

I 
I 

I I 
I I 

I I I I 
I 

I I I 
I 
I I 

I I 
I I I I 

I 
I I 

I I 
I I 

I I 

' 
I 

I I 

CA_MITD E 
CB 



A. -t- t-- Jv$7} 
MAIN MOTOR 

A 

4 5 6 

---

15 16 

X01 

3 9 10 

J 

24 

'-' 

21 . 

22 

20 

41 

-3-

29 

25 

'j ~ -
( 

:=. 

(' -
' ~ 

I t -- \ 

42 43 

61 62 

I 

J --IC:.. "-·"' ' 
'"'I r::::. " ,_,. 

r<t. '\ 

1\ )j 

r< I 

\ 
44 45 

63 64 

CSA type 

UL type 

CA cs-MITOE 

Dual voltage t ype 



L -

A . -t- 1-- JI,$7}­

MAIN MOTOR 

Fig. ~·l,rj tf~l :J - F 

No. Parts No. 

A41 K11 M99999999 
A42 K 11 M99999999 
A43 K10S11840010 
A44 K 11 M99999999 
A45 K10S90001410 

A51 I< 11 M96891704 -
A 52 K11M94313201 
A 53 K10S90001208 
A 54 K10S94522007 
A55 K10S90001410 
A 56 K10S91001002 
A 57 K10S91321002 

A61 K 11 M987553RO 
A62 K10S90203408 
A63 K 11 M96889604 
A64 K11M72850201 

A71 I\ 1.QS232Q03QQ 
A72 1<10590201416 

f!M:J- F 

Ref. No. 

..,.-

7:-
BS118Z400P10 

+. 
BS900N014P10 

BM968B917H04 
BM943D132H01 
BS900N012P08 
BS945N220P07 
BS900N014P10 
BS910N010P02 
BS913N21 OP02 

AM9R7055::!GRO 
BS902N034P08 
BM968B896H04 
BM728D502H01 

BR232BQQ3SQQ 
BS902N014P16 

n:n: A,,' :\ 4 !"i!JI)!jl\(l)h TTo 

'....__; 
''--.....) 

ffll h1 -g Description nn 

::1 :..- 7 :..- •r c :~ ) Ca~acitor (main) 

gt~ilt Supporter 
:J:..-7:..-•rCl'tfl) l OuF220\VV Capacitor (aux.) 1011 F220WV 
11\i.f;fflii Adapter Plate 
p ;)· "';(. :; ~14X0.7X I 0 P-Screw M4 X 0.7 X 10 

rJ,J JJ ,,_ End Cover U L type 
2 fll~ ') -t! 7" 9 ? Jv 2~ Rece~tacle 
I' ;J· "';(. :; ~13 X 0.5 X 8 P-Screw M3 X 0.5 X 8 
-j· · ( 0 / 7 1) •;J 7" HP-7N Nylon Clip HP·7N 
I' ;)• /'( i- :; ~14 X 0.7 X 1 0 P-Screw M4 x0.7 x 10 
·r ., I· ~ta x o.5 Nut M3 X 0.5 
1£ :lJ.I!l~\1;: 3 Sering Washer 3 

11\i. H i!i Arl;~ntP.rPI;~tP. 
SW· PW f~P ;J·.-'( ;t.:; ~14 X 0.7 X 8 P-Screw with SW & PW M4 X 0.7 X 8 
rJ,JJJ ,,_ End Cover 
3 t-Ji ') ·I! 7" 7 ? Jv 3o Recent,.cle 

r~t r-.~. '!'I·;- K 2-9 T..!W.Ill!J.aJ....S:!r.j_p TE-K2 9 
S\V· PWf•l·:r"'i-:./ ~14 '>< 0. 7X 1 6 P-Screw with SW & PW M4 X 0.7 X 16 

* Wffll,' .. '•'c --)~, ·c lJ. 'C: I· 1t 'I'Lf"~. '• liLE. J,',j i&:!&. kltit; )'i;~ -2- hill•) -tt < t:: ~ ~ 'o 

Note:A41-A45 for single phase only. 

- mark; Please send us the informations of motor (model name, voltage, frequency) and country name (customer name). 

-

----

-4-

~m 
Oil'{ 
Amt. 
Reg. 

1 
1 
1 
1 
2 

1 
1 
2 
1 
1 
2 
2 

1 

2 
1 
1 

1 
2 

:ttii!iffiiffh Common Parts 

"' -ci "' "' C> 
a. "' 

"' 
a. >::: 
~ - 0 

!<:r ..J 
<! :> 

:) 
(fl"i; 

If.: u " Cl 

00 cq 
olo o d 
0 olo ~ 
000 rr 0 OIO 

I I I I 
0 I 

_lQl_ I 
IOI I I 
IOI I 
0 

101 
IOI _j_l_ 

0 -H-
0 I 
u I 
u 
I I 

u 
D 

I # I 
I 

# I 
_j_J_ 

I I 

I 
I 

_j I I 
I I 
I I 
I I I 
I I 

IT 
I I 

I I I 
I I I 
I 1 

IT I 
I I 

I 
I 

I I 

I I 

-H- I 
I 

IT I I 
I I I 
I I I 
I I I 
I I 
I I 
I I I I 
I I 

I 
I I 

I I I 

CA_M[ITJ E 
CB 



B. ?7·;~7$7} 

CLUTCH 

-5-

8 11 12 13 

I 
2 

~:~. ~6. :n - ···,\ .tl '<t 'J f 7 vJh 
23, :26, ~! .. .. A CO type only 

I 

X02 

27 28 31 



l_ 

8. ? 7 '') 7$;1-
CLUTCH 

Fig. ffll ~ :J-~ 

No. Parts No. 

B 1 K11 M96130002 
B 2 K10S90301934 
B 3 K10S90201512 
B 4 K 11 M98194902 

K11M38211821 
B 5 K11 M38211822 
B 6 K11M90291980 

B 7 K11M92180801 
B 8 K10S91321008 

B !!.... K10S91007008 
B10 K 11 M90292001 
B11 K 11 M96362720 
B12 K11M91491601 
B13 K10S86010200 
R14 K11M98786501 
B15 K11 M97013201 

B16 K11M91767620 
B17 K10S90011522 
X02 K11 M99999999 
B18 K10S91169012 
B19 K11 M96713302 
B20 K10S86202209 
B21 K11 M93341 021 
B22 K10S92554002 
B23 K10S92514116 

B24 K11M97102480 
K11M97101105 

B25 K10S86202209 
B26 K11M98061520 
B27 K11 M09016601 
B28 K11M97130182 
B29 K10S91321006 ---

l'It:1:J-~ 

f$ 0 1S Ref. No. "" 

BM961 B300H02 f!f:IM 13 '" 
BS903N019P34 ;f, )1/ 1- hi4 X 0.7 X 8 
BS902N015P12 SWH P7-"'.::i- :/ ~15 X 0. 8X 12 
BM981 B949H02 xt.-Jtt~t 
BM382A 118H21 POOJ ·f77 -:J I- ~i\1! 
BM382A 118H22 POOJ? 77 "") t- al lia l!'f!f'l=~ 
BM902D919G80 fii!H ;t. ::; 
BM921 D808H01 ti 1 ': t:• / 
BS913N210P08 IU>.etf;iz 8 
BS91 ON070P08 11:61> 7 ":J 1- ~I 8 
BM902D920H01 * -1" •;J -;f ;(1/J~;f. :/ M 8 
BM963C627H20 ;z. ') ?~1[: 

BM914D916H01 .,-.;; 7 1) / 7"13 7 -
BS860N102POO ~ - )I/ (: ;j{ -)I/ .,-.;; 7 I) / 7" # 6 0 1 0 

BM987 D865HO 1 N~ II! !Ill ;;t. ~ 
BM970C132H01 1ff:!llhttilll 
BM917C676H20 It'.& JiliN. 
BS900N 115P22 P+r7.t:/ M 5 X 0. 8 X 2 2 
B14,B15,B16,B17 #E!ll!J~IIiitil:il: 
BS911 N690P12 U-7" ·;.~ 1- M 1 2 
BM967D133H02 r~.M#.ii 
BS862N022P09 ~ )1/ (" ;f, 11---"'7 1)/7 ~6202 

BM933C410H21 UJ dibilil!J§: 
BS925Z540H02 4'-- 5X 5X 24 
BS925N141P16 4'-- n· Mut 5X5Xl6 
BM971C024G80 7 7 •;J 7-ilil!l ( ~&'1+1"1 :X) 
BM971 C011 H05 7 7 ·;1 7-ili!ll (AMCO +T 1 :X) 
BS862N022P09 ~-~(";f,-~-"'7~/~#6202 

BM980C615H20 ;f,;z. 

BM090D166G01 7 7 •;J 7-·:il/ - ,, 

BM971C301G82 7 7 •;J :1- 7 -( =- / 7" 

BS913N210P06 i;.l' ilJ¥-\Iz6 

~m 
llU'.l 

Description Amt. 
Reg. 

Protective Cover 1 
Bolt M4 X 0.7 X 8 1 
P-Screw with SW M5 X 0.8 X 12 4 
Supporter 1 
Load Side Bracket (standard) 1 
Load Side Bracket (Special) 1 
Fitting Screw 3 
Guide Pin 1 
Sorina Washer 8 1 
Lock Nut M8 3 
Gap Adjusting Screw M8 1 
Sleeve Bearing 1 
Bearing Collar 1 
Shielded Ball Bearing #6010 1 
Gear Keeoina Plate 1 
Driven Gear 1 
Gear Ring 1 
P-Counter-Sunk Screw M5 x 0.8x 22 4 

Driven Gear Assemblv 
U-Nut M12 1 
Protective Plate 1 
Shielded Ball Bearing #6202 1 
Movable Bearing 1 
Kev 5 X 5 X 24 1 
Kev 5 X 5 X 16 1 
Clutch Shaft Standard size 1 
Clutch Shaft AMCO size 1 
Shielded Ball Bearing #6202 1 
Boss 1 
Clutch Plate 1 
Clutch Lining 1 
Spring Washer 6 4 

-6-

:Jl<im$£ 

~ 0 
u 

~ ::2£ 
![§ <( 

OIOI I 
olol I 
olol I 
0101 I 
oiOI I 
lo l I 
o1o I 
OIO I 
0101 I 
OIOI I 
OIOI I 
010 I 
00 I 
OIO I 
0 01 
OIO I 
0 10 
0 0 

I 
0 0 I 
0 0 I 
0 0 I 
0 0 
0:) 

0 
0 

0 
oo 

0 
00 
OIO 
0 0 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Common Parts 

I I I 
I I I I 
I I I 
I I I 
I I I I 
I I I 
i I I 
I I I 
I I I 
I I I 
I I I 

I I 
I I I 
I I 
I I I 
I I I 
I 
I 

I 
I 

I I 

I I I 
I I 
I I 
I 

I 

CA.M[OJE 
CB 



B. ?7·:;7-$-st 
CLUTCH 

8 32 33 34 1 40 35 3 4 5 6 

2 

23 . 26. :H ····· AMCO 9 f-:1 !])1.,. 

23, 26, 31 ... .. AMCO type only 

-7-

24 

X02 

11 12 

41 23 26 

CA_M[[IJ E 
CB 

29 30 

\j 

28 31 



\____ 

B. 'J7 ·:;7-$?} 

CLUTCH 

Fig. 1l\l ff/,:J-t: 

No. Parts No. 

B30 K10S90341110 
B31 K 11 M91023601 
B32 K10S86200309 
B33 K11M91491901 
B34 K10S86200200 
B35 K 11 M97013301 
B36 K10S90131108 

K11M97706832 
K 11 M97706920 

B37 
K 11 M97707020 
K11M97707120 

B38 K11M97750005 
K 11 M97706820 
K11 M97706825 

B39 K 11 M97706828 
K 11 M97706832 
K 11 M97706920 
K 11 M97707020 

B40 K10S90203808 
B41 K11M91754101 

~.jq:J-F 

Ref. No. 

BS903N411 P1 0 
BM91 OD236G01 
BS862N003P09 
BM914D919H01 
BS862N002POO 
BM970C133H01 
BS901 N311 P08 
BM977Z068H32 
BM977D069H20 
B M977 D070H20 
BM977D071 H20 
BM977Z500P05 
BM977Z068H20 
B M977 Z068H25 
BM977Z068H28 
BM977Z068H32 
BM977D069H20 
BM977D070H20 
BS902N038P08 
BM917D541 H01 

gf. 0 :g Description n<> 

¥1v I· ~I()X I 0 Bolt M6 X 10 
U 7 ·;~I· I :~ U-Nut 13 
c.--1v 1'¥- ;vr.::r ') /7. #G200 Z t N H. c·-~ Shielded Ball Bearing 'ii:6200ZZNR C-2 
'7 ';I c.- ~- Washer 
c..--!vl:;t.-Jvr-:7')/:7. #62110 Shielded Ball Bearing #6200 
~[,« !f!I.J (A<j l~( Drivina Gear 
/;; fiJ:'\: H Jl·.lb ;f. :; ~16XIl Set-Screw M6 x8 
1HIJ-f- 'J 1!. ;~ '2. Driven Pully ~32 
ilt~i)j -j- '} .p 4 0 Driven Pully rp4Q 
llt!lllj 7 - ') ¢48 Driven Pull'i I,M8 
1,'(:!110 7' - ') 1> 6 u Driven Pully ¢60 
"' ') v ..-.:IV I· 1 :c~o.J -1 Polv V-Belt 130J4 
li.«!ltiJ-f- ') 9'> 20 Driving Pully P.20 
tM<~ilrt- •J ¢!_ '2. 5 Driving Pully P.25 
Jr,li~lh7'- ') ~ ~s Driving Pully ![!28 
Jl;ti!l!97'- 1) 'P :~ '2. Driving Pully ~32 
~<!lliJf - ') ¢40 Driving Pully rp40 
~M<!Ilu 7·- ') sH s Drivina Pullv rp48 
s \\. · P\\'Hl' :rr.:;(.:; !1 14X 0.7".8 P-Screw with SW & PW M4 X 0.7 X 8 
-}] 7- Collar 

- 8-

~m 
Mf'< 
Amt. 
Reg. 

4 
1 
1 
1 
1 
1 
4 

1 

1 

1 

2 
1 

:tt jili. ms &b Common Parts 

"E ci 
"' u 
~ ~ 

E 
<( 

0 0 
0 

0 0 I 
0 0 i I 
0 0 -++ 0 0 
0 0 __LL 
0 0 I I 
0 ol I 
olo I I 
0 0 
0 0 I 
0 0 I I 0 0 I 
0 0 I I 
olol I 
0 0 + 0 0 
0 0 I 
00 -rr 

I 

I 

H-
I 

I I 
I 
I 

I 
I 
I 

I 
J 

I 
l I I 

--f-1 I 

I I 

I 
I 

I 
I I 
I I 
I 
I I 
I I 

I 
I I I I 

I I 
I I 

I I 
I 
I 

I I I 
I I I 

I 
I I 
I l l 

I I 
I I 

CA MrrrlE cs- LLLJ 

-



C. ~!.J.J-1: 
AUXILIARY f-. Jv$'5)­MOTOR 
c -

6 7 

- 9-

a [_:L 
- - 10 

X03----' 

14 15 16 
\ 

I j 

11 12 
\ 

13 

CA cs-MITDE 

18 



L -
c. MillJJ .-,:- 1-- Jv$?t 
AUXILIARY MOTOR 

F1g. !$,;',', :J - 1: fft;;f::J-1' 

No. Parts No. Ref. No. 

c 1 K10S90306112 BS903N061 P12 
~ 2 K10S91321006 BS913N210P06 
c 3 K10S91304006 BS913N040P08 
c 4 K11 M33190220 BM331C902H20 
c 5 K10S90201414 BS902N014P14 
c 6 K10S86200200 BS862N002POO 
c 7 K 11 M99999999 

., 
-r. 

c 8 K 11 M96280230 BM962Z802H30 
c 9 K 11 M99999999 .;. 

C10 K 11 M23190220 BM231C902H20 
X03 K 11 M99999999 A9, A10 
C11 K10S81091131 BS810D911P31 

K11M91370016 BM913Z700H16 
C12 K11M91370328 BM913Z703H28 

K11M91700109 BM917Z001 H09 
C13 K10S91165008 BS911 N650P08 
C14 K10S90201414 BS902N014P14 
C15 K 11 M92563301 BM925Z633H01 
C16 K11 M93504403 BM935Z044H03 
C17 K11 M94311901 BM943D119P01 
C18 K 11 M9682 '1706 BM968Z217P07 
C19 K11 M95621902 BM956D219H02 
C20 K10X.90001404 BS900N014P04 
C21 K10S90203408 BS902N034P08 
C22 K 11 M96628203 BM966C282H03 

t l::~ : -X.Wllll,';,',ll:.-::>l ' T It -c I· Jv 1~/-?J, Hill 

ffll g :3 . Description 

A I) ;!jlj ;f- .IV 1- 1.16 X 1 2 Slotted Head Bolt M6 X 12 
(f :t.Jllii liT 6 Spring Washer 6 
~~~ 1iz 6 Washer 6 
p lll!J -f7 7 .. , 1- Load Side Bracket 
SW !'.l P :1' ..--: :f. :/ ~14 X 0. 7 X 1 4 P-Screw with SW M4 X 0.7 X 14 
~-Jvl: :t. -.Jv•-.:7•) / '.l. #6200 Shielded Ball Bearing #6200 
0 - 1 ( ~ -\' 7 1- 1-.t ) Rotor with Shaft 
7vo I· A :f 1) / '.J' Preload SprinQ 
Aj--'l Stator 
7 v L. Frame 
A 7' -17 ,fH ,·L Stator Assembly 
H.llia7. v- .of. RI\B-1 0 ( Df'12V) ElectromaQnetic Brake Assembly 
J.';Jll~l*i'iZ t 0.5 Adjusting Washer t 0.5 
.JM~f~~lik t 0.16 Adjusting Washer t 0.6 
;l~'l!~l~ \17. t 1.0 Adjusting Washer t 1.0 
lJ :1' :;J 1- 1.1 8 U·Nut M8 
SWr-.t p :1' •'-' ;f, :; M 4 X 0. 7 X 1 4 P·Screw with SW M4 X 0.7 X 14 
.of. 2.5 X 2.5 X 1 0 Key 2.5 X 2.5 X 10 
(~,l!ll7':;J ~"' Protective Bushing 
6j;IJ!:J:f.'.J'l- 1991-6P-1 6p Connector 1991·6p·1 
.of.~· :J :t Cap 
~Hm~ Fittings 
r:r..--:.:r.:; r.l4 X 0. 7 X 4 P·Screw M4 X 0.7 X 4 
SW • PWNP :r..--::f. :/ M 4 X 0.7 X 8 P·Screw with SW & PW M4 X 0.7 X 8 
i'jfll '}] J'\- End Cover 

J.'3il./i'l&, ltli'?,:g~~:ti1:fll:>-t!< t:: ~~'o 

Note: 7(- - mark. Pl ease send us the informations of motor (model name, voltage, frequency) and country name (customer name). 

-10-

e.em 
{It'{ 

Amt. 
Reg. 

2 
2 
2 
1 
3 
2 
1 
1 
1 
1 

1 
a few 
a few 

1 
1 
4 
1 
1 
1 
1 
1 
2 
2 
1 

#illilmg 

I 
I 
' 

I 

Common Parts 

I I 
I 

I I 

I 
I I I 
I 

I 
( I 

I 

I 

I 

CA_MOJ]E 
CB 



o. vr\-$~ 
LEVER 

D 

7 

8 

9 

10 

12 

----------

13 

21 

" 

---

, 

113 17 18 

-11-

22 23 

/ 

@;! 

1 
I 

19 24 

27 28 

! 
0 

29 

CA_MITDE 
CB 

-- 33 

~-34 

35 



o. vJ\-$jt 

LEVER 

Fig. $ .% ::J - I< 

No. Parts No. 

D 1 K 11 M7244090 1 
D 2 K11M92725901 
D 3 K10S92221090 
D 4 K11M92181503 

D 5 
K11M93851720 

D 6 K 11 M904 72402 
D 7 K10S91001006 
D 8 K10S91069006 
D 9 K 11 M7244290 1 
D10 K 11 M92701201 
D11 K10S90101010 
D12 K11M921P1901 
D13 K10S90301125 
D14 K10S91007005 
D15 K11M93755022 
D16 K11 M09004902 
D17 K10S91301002 
D18 K10S91321002 
D19 K10S90001216 
D20 K11M98786101 
D21 K10S91304002 
D22 K10S90201206 
D23 K11M92180903 
D24 K 11593501306 
D25 K11M96821801 
D26 K11 M94311701 
D27 K11 M95881502 
D28 K11 M09004902 
D29 K11 M98786101 
D30 K11 M93755820 
D31 K10S92221070 
D32 K11 M92701201 
D33 K 11 M72442901 
D34 K10S90201508 
D35 K 11 M9875620 1 

jli,j;::t::J-1< 

Ref. No. 

BM724D409H01 
BM927D259H01 
BS922N21 OP90 
BM921 Z815H03 
BM938C517H20 
(BM921 D976H01) 
BM904D724H02 
BS910N010P06 
BS910N690P06 
BM724D429H01 
BM927D012H01 
BS901 N010P10 
BM921D819H01 
BS903NO 11 P25 
BS910N070P05 
BM937B550H22 
BM090D049P02 
BS913N010P02 
BS913N210P02 
BS900N012P16 
BM987D861 H01 
BS913N040P02 
BS902N012P06 
BM921 D809H03 
BS935Z013H06 
B M968Z218PO 1 
BM943D117P01 
BM958D815H02 
BM090D049P02 
BM987D861 H01 
BM937C558H20 
BS922N21 OP70 
BM927D012H01 
BM724D429N01 
BS902NO 15P08 
BM987C562H01 

$ /ill .g 

lf~:.5t 
t;r\-f:i:!:{.,lf~J. 

l•:![~ll:lbtiiii 9 
WE v ,< t':..... 

Wft; /{-
( f!]Zl; t" :..... ) 

lf~J.AA'a~ ;i. ~ 

7·:~ 1- ~I 6 
tfl!7 ., 1- M6 
l:f~l~ 

¥t.~ GI:U:. 
< IJlt.)t II: II> :f. ~ ~I 5 X 0.8 "- l 0 
l; ,, - 'T - ;A t::' :..... 

;f. Jv I· ~· I 5 X 0. 8 X 2 5 
II:~' 7 ·:~ I· M 5 X 0. 8 
l; ,, - 'T- ;A 

<1 '.J o;z. -1 ·:~'T FPS-300 
1NM& 3 
u::_;ta~iit. 3 
P7«:t- ~ ~I 3 X 0. 5 X 16 
H~1~i..Jlll iL ~ 
th1ii: 3 
SW (t P 7«:t-~ ~ 1 3 X 0.5 X 6 
li\'iv ''-!:::..... 
~p~7-·y ;,_,,. 

4' '"';I 7' 
9 fuji ::J;:i-'.7:9- l292P-l 
~f,~ 7 ·I Jv h. 

?-( '.J o ;z.-; ·:~ 7 FPS-300 
m,.!,iJ!fi ;;L tlil < r,';'!~~ ) 
tfli l; ,, -
E 1'1 11: b'.>fliB 7 
~t.iA h li ~l 
li ~:.~ 
S W('j P 7 •-<i-~ ~15 X 0.8 X 8 
7:9 

r.em 
Mr< 

Description Amt. 
Reg. 

Lock \!Jia~ber 1 
Coil Spring 1 
E-Ring 9 2 
Special Pin 1 

Vertical Lever 1 
(Special Pin) (1) 

Special Bolt 1 
Nut M6 1 
Win!l Nut M6 1 
Lock Washer 1 
Coil Spring 1 
Set-Screw M5 X 0.8 X 10 1 
Special Pin 1 
Bolt M5 X 0.8 X 25 4 
Lock Nut M5 X 0.8 4 
Lever Case 1 
Micro-Switch FPS-300 1 
Washer 3 4 
Spring Washer 3 4 
P-Screw M3 X 0.5 X 16 4 
Presser Plate 1 
Washer 3 4 
P-Screw with SW M3 x 0.5 x 6 4 
Special Pin 1 
Protective Bushing 1 
Cap 1 
9P Connector 1292P-1 1 
Insulation-Film 2 
Micro-Switch FPS-300 1 
Presser Plate 1 
Horizontal Lever 1 
E-Ring 7 1 
Coil Sprin!l 1 
Lock Washer 1 
P-Screw with SW M5 x 0.8 x 8 5 
Cover 1 

-12-

Jtiilil'm£ Common Parts 

I _j_L 
__Lj_ I I 

I I -1-1 

* I 

* 
I 
I 

II I I 
I I 

I 

# +L 
I 

I I 
L 
I 

# I 

I 

I 

# # 
I 

I 

I I _L 
I I - f-1_ 
-~-~-

I 
I 

I 
I I I 
I I 
I I 
I I 

* I 
I I 
I I 

I 
I 

_j_J__ 
I I 
I 

I I 
I I 

I 
I I 

I 
I 

I I 
I 
I 

I I 
I I 

I 

CA_MOJJE 
CB 

,_ 



E. ~:i::A 1'-- ·:,~ 1~-$;} 

SAFETY STOPPER 

E 

9 

-13-

4 

11 13 12 14 15 18 



I 

\___. 

E. ~~;z 1-- ·:; J~-$71-

SAFETY STOPPER 

Fig. ffl\ /i~ ::J -1' ff f.'J::l-r 

No. Parts No. Ref. No. 

E 1 K 11 M98333002 BM983C330H02 
E 2 K10S91304005 BS913N040P05 
E 3 K10S91321005 BS913N21 OP05 
E 4 K10S90301112 BS903N011 P12 
E 5 K 11 M97660303 BM976D603H03 
E 6 K10S92131303 BS921 N313P03 
E 7 K11M98272101 BM982D721 H01 
E 8 K 11 M98522002 BM985D220H02 
E 9 K11M98755780 BM987C557G80 
E10 K10S90201508 BS902N015P08 
E11 K11 M09005001 BM090D050P01 
E12 K10S90201206 BS902NO 12P06 
E13 K10S91304002 BS913N040P02 
E14 K10S91001002 BS910N010P02 
E15 K10S90001216 BS900N012P16 
E16 K 11 M91733401 BM917D334H01 
E17 K10S90301222 BS903N012P22 
E18 K10S92221070 BS922N21 OP70 
E19 K10S90203408 BS902N034P08 
E20 K11M96194982 BM961 C949G82 
E21 K11M93510201 BM935D1 02H01 

-· 

ffll fob g 

x ~i. ff~ 
l~ilz 5 
1£ JJ.tli~7. 5 
,,, 1v t- M SX 0. 8~< I:.! 
;;z.. 1--:1 ,e - w 
;;t.. 7' 1) / ·:f t" / 3 -8 
•J If/<{ 
lf\!.HU.i 
lfH tiN C t• / f't l 
s WH I' -.r "':f·:; ~15X O.SX 8 
~llliafi S DC-0 8:{<1 
::; Wf;l P 7 "'.:t- :../ }. [ :{ X 0.5 X 6 

11~\iz 
;· •y 1- ~13 X 0.5 

p 7 '" t- :; ~( ;{ X 0 . 5X 16 
u HJ~ IJ (J J.1 
;f. Jv t- ~IGX:U 

l~lf~ll:b!.>tili 7 
:)\\'· 1'\\'f<JP7"':f-:../ ~[4X0. 7X8 

-}J ,, - ( ? y :..- ~ / f-J' ) 
f~J{Q7'·y ;..-, 

' 

u 

if:lfl 
Mti: 

Description Amt. 
Reg. 

SuppJoter 1 
Washer 5 2 
Spring Washer 5 2 
Bolt M5 X 0.8 X 12 2 
Stopper Shaft 1 
Sprino Pin 3-8 1 
Connectino Plate 1 
Adapter 1 
Mountino Plate 1 
P-Screw with SW M5 x 0.8 x 8 4 
Electromagnet SDC-0836 1 
P-Screw with SW M3 x 0.5 x 6 2 
Washer 3 2 
Nut M3x 0.5 1 
P-Screw M3 X 0.5 X 16 1 
Coil Spring 1 
Bolt M6 X 22 1 
E-Ring 7 1 
P-Screw with SW & PW M4 X 0.7 X 8 2 
Square Cover 1 
Rubber Cushion 1 

-14-

:ltiliml~ 

I I I I 
I I I 

I 

I 

I 
I 

I I 
I 

I 
I I 

I 

I 

I 
I 

Common Parts 

I I I 
I 

I I I I 
I 

I I 
I 

I I 
I I 
I I I I 
I I I 

I I I 
I I I 
I I I 
I I I 

I I 
I I I I 
I I I I 
I I 
I I I 
I I 

I I 

I 
I 

I 

I I 
I I 

' I I 
I 
I 
I 

CA_M[DJE 
CB 



F. ? 7 '/ 7~1'Fffl.i*:O$?t 
ELECTRO MAGNET FOR CLUTCH 

F 

1 2 3 

~~ 

I 

I I 

TJ 
6 7 8 9 10 11 12 

-15-

15 

13 16 18 19 20 

CA cs-MITIJE 

~ 

21 



F. ? 7 ·:; 7-t~iH'FJf.J'flii:0$?1-
ELECTRO MAGNET FOR CLUTCH 

Fig. fl\1 /H,:J-1' \?I.j;;j:J-): 

No. Parts No. Ref. No. ffll "' -g nn 

F 1 K10S92221070 BS922N210P70 E J{'J tl· .YJftia 7 
F 2 1<11 M92181501 BM921 Z815H01 l/ }'\- l::o / 

Kll M93851820 BM938C518H20 *1~'-" ~~-
F 3 (BM921 D976H01) ~ 'f;j''l;f: 1:: / ) 

F 4 K10S900011612 BS900N116P12 P-tt?:i-:/ ~I 6 X l 2 

F 5 K 11 M904 72402 BIVI904D724H02 li:tJ.-:f-Ji--1--
F 6 K10S91001006 BS910N010P06 7"-;~l-- ~16 

F 7 R11 M72440901 BM724D409H01 I;J;tJ.>jl:' 

F 8 Kll M92725901 BM927D259H01 '-" ''- £R Ldf;/J. ( #:ii\!1 ) 
F 9 K10S91007008 BS91 ON070P08 Jl:.YJ 7" -:J 1-- M8 
FlO K10S90301235 BS903N012P35 :f- 1v I· ~I 8 X 3 5 

Fll K10S90011618 BS900N116P18 P•t5:i-:/ ~I 6 X 1 8 
F12 K11M98756401 BM987D564H01 l~tl!& 
F13 K 11 M99999999 * 191'";:£~{,, 

£L4. K11M94312501 BM943D125P01 12foji:J:;7.:7;l> 13601' 

F15 K11 M96821809 BM968Z218P09 .:f ~- .I 7' 
F16 K10S94522003 BS945N220P03 :f· 1 p / 7 1) -:J -:1 f·lP-SN 
F17 K10S90001206 BS900N012P06 P-r«:i-:/ ~13X0.5X6 

F18 
K11 M72333001 BM723D330H01 nl!flb~•L' 

(BM937D906H01) ( '!Mit lJiltl ) 
F19 K 11 M92723701 BM927 D237 HO 1 IUl 
F20 K11M96711401 BM967D114H01 77 
F21 K10S90201510 BS902N015P10 S 1\11-J P :1·« ;r. :/ K-15 X 0.8 X 1 0 

tl:~: : +- t:lltru&~'dC "Jt '"lli 'E:- I· Ji--J{'J'f,. HlfE, lb1i!fill1, tHj'{1:~~ ~ t:>iJ"ll:) itT~~ '• 

Description 

E-Ring 7 
Special Pin 
Vertical Lever 
(Special Pin.) 
P-Counter-Sunk Screw M6 X 12 
Special Bolt 
Nut M6 
Lock Washer 
Coil Spring 
Lock Nut M8 
Bolt M8 X 35 
P-Counter-Sunk Screw M6 X 18 
Ada(:!ter Plate 
Fixed Core 
1 2P connector 1360P 
Cap 
Nylon Clip HP-3N 
P-Screw M3 X 0.5 X 6 
Movable Core 
(Special Shaft) 
Coil Spring 
Cover 
P-Screw with SW M5 x 0.8 x 10 

Note:* ·mark; Please send us the informations of motor (model name, voltage, frequency) and country name (customer name). 

-16-

~m jt iil1 ffii{H, Common Parts 

!WlZ 

I Amt. I 1 

Reg. 

2 __l_L I I 
1 I I IT 
1 I r I I : 

( 1) I I 
I 

3 I r 

1 I I 
2 ! I I r 

1 I I I 
1 I I I ! 
1 I I I I 
1 II I I 

I r 

3 I I I i I I I 
1 I I I I I I I 
1 ++- I I I I 
1 I I I I 
1 H--H- I I 
1 T I 
1 I I I I I I 
1 I I I I 

(1) l l 
1 I II I 
1 

* 
_j_J_ I I 

2 I I I I 
I I I I 
I I I I I 

=t=F I I 
I I 

I I 
I I I 
I I 

I I I 
I 
I 

8~·MITTIE 



G. fUJII~W~$;t 
SYNCHRONIZER 

G 

-17-

............., 
I 



L 
G. 1U:Ii:~lliH$7t 
SYNCHRONIZER 

Fig. m~ g :~ - r 

No. Parts No. 

G 1 · K11 M97640742 

G 2 K10S90131108 
G 3 K11M98195101 
G 4 K11M98756002 
G 5 K10S90069406 
G 6 K10S86200309 
G 7 K11M96304001 
G 8 K11 M9139430 
G 9 K11M71000780 -
G10 K11 M71000680 
G11 I< 11 M91394301 
G12 K10S91304006 
G13 1<10S91502006 -
G14 K10S90069612 
G15 K11M96195001 
G16 K10S90203408 
G17 K 11 M95923180 
G18 K11M71212701 
G19 K11M98328401 
G20 K10S90203442 
G21 K 11 M9350440 1 
G22 K 11 M95621902 
G23 K10S91001004 
G24 K10S90203210 
G25 K11 M96821704 
G26 K11M94311801 
G27 K10S90201410 
G28 K 11 M98718701 

a H ::~-1: 

Ref. No. 

BM976D407H42 
(BS921 N31 OP77) 
BS901 N311 P08 
BM981 D951 H01 
BM987D560H02 
BS900N694P06 
BS862N003P09 
BM963D040H01 
BM913D943H01 
BM710D007G80 
BM710D006G80 
BM913D943H01 
BS913N040P06 
BS915N020P06 
BS900N696P12 
BM961 D950H01 
BS902N034P08 
BM959D231 GSO 
BM712D127H01 
BM983D284H01 
BS902N034P42 
BM935Z044H01 
BM956D219H02 
BS910N010P04 
BS902N032P 1 0 
BM968Z217P04 
BM943D118P01 
BS902N014P1 0 
BM987D187H01 

lfll Cl 1.5 Uf l 

hfilllll!!lt 
( ;>. 7' ') / ';i 1::" / 1.6 X 5 ) 

/ , {IJ:i\: f·J-11: A'J ;j. ~ ~I 6 :< 8 
~f;'fl$ 

JN.MW 
1''~1' / l:tj' ;i. ~ ~14 :< 0.7 X 6 
::..- Jt.-l: rf. JIX7 1J/:~,.:;:1:6200ZZNR C-2 
ilh lJI il 
tJ7 
::>.•) ..r:f') /~f ( l! p) 

;>. ') :; -;/' 1) / :f ( ()OW II) 

tJ7 

J~\1~ 6 
NstHP!i~ B6 
P '~ 1 / I' ;i. ~ ~~fi X 1 2 
f~!U!~tJ J~-

S\\'· PWHP 7"'-i ~ ~l4X0.7 '< 8 
7' 5 ::..- 3.3 X 3 .3 X 1 2 
7 7 ::..- :t- .Jt.- 1} -

x~t. U~ 
S\V · PWf.j P 7"'i·:; M:l X 0.7;< 42 
1'!11:~ 7' ·:; ::..- ;1. 

f*U<"!!H 
7 ·:; 1- ~14 X 0.7 

SW· PWH P 7"'i-~ M3:<0.5X l 0 
3f"' ·:; 7 
4Wj:J;i. ? ;t- l490P-1 

:5\\'f.JP 7"'..f· ~ ~r t • o.7 l 0 
tf~ f W 

~m 
ill'.l 

Description Amt. 
Reg. 

Couplinq 1 
(Spring Pin 1.6 x 5) (1) 

Set-Screw M6x8 2 
Support Plate 1 
Mounting Plate 1 
P·Bind Head Screw M4 X 0.7 X 6 3 
Shielded Ball Bearing # 6200ZZN R C-2 1 
Oil Flinqer 1 
Collar 1 
Slip Ring (up) 1 
Slip Ring (Down) 1 
Collar 1 
Washer 6 1 
Toothed Lock Washer B6 1 
P-Bind Head Screw M6 X 12 1 
Protective Cover 1 
P-Screw with SW & PW M4 X 0.7 X 8 1 
Brush 3.3. X 3.3 X 12 3 
Brush Holder 1 
Su~~ort Plate 1 
P-Screw with SW & PW M4 X 0.7 X 42 2 
Protective Bushing 1 
Fittinqs 1 
Nut M4x0.7x4 2 
P-Screw with SW & PW M3 X 0.5 X 10 3 
Cap 1 
4P Connector 1490P·1 1 
P-Screw with SW M4 x 0.7 x 10 2 
Adapter 1 

-18-

:t'<illl lill~ 

I 
I 
I I I 

I 
I 

I I 
I I I 

I I I 
I I I I 

I 

I 
I 

I I 
I I 

I 

I I 

I 

Common Parts 

I I I 
I I 

I I I 
I I I 
I I I 

I 
I 

I I I 
I I 
I I 
I I 
I I 

I I I 
I 
I 

I 

I 

I I 
I 

I I 
I I 

CA_MOIIE 
CB 



H. tfitJ~M$~ 
CONTROL BOX 

H 

-19-

LJ- I I I I 



'--
H. ffi1Jfill1Hl~~ 
CONTROL BOX PARTS 

Fig. ffil~¥:>:J-r l'1ff.1:J-r 

No. Parts No. Ref . No. 

H 1 K 11 M99999999 + 
H 2 K10S90001408 BS900N014P08 
H 3 K10S46001157 BS460N011 P57 

ilc \J 7.-IOilf$,\,',IC:.-?L'-CI;tJf~:gji>t:>ifll;,-t£ < t:i5~'o 

ffil 0 ~ Rll 

;1111 tanlr 
I' :I""' ;f.:; ~14X0.7X8 
t;,.-;( 250V-5A 

Note: ..,_-mark parts; please send us the information of control box (type-name). 

-

·-

~m 
{W~ 

Description Amt. 
Reg. 

Control Box 1 
P-Screw M4 X 0.7 X 8 1 
Fuse 250V-5A 1 

-20-

:!tim$~ Common Parts 

I 

# _u_ I i I I 
I I I I i I 
I I I I 

I I I I I I i 
I I I I I I 

I I I I I I I I 

++ I I I I I I 
I I 

I I I I I I I 
I I I I 

I I I 
I I I I I I 
I I I I I 
I I I 
I I I I I I 

I I I I 
I I I 

I I I I I I 
I I 

I 
I I I 

I I I 
I I 

I I I I 
I I I I 
I I __u_ I I 

I I I I I 
I I I 
I I I 

I 
I I I 

I I I I 
I I I 

I I I 
I 

LJ- l I ll 




	Mitsubishi  Limit-Stop M Series Clutch Motor-1 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-2 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-3 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-4 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-5 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-6 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-7 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-8 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-9 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-10 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-11 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-12 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-13 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-14 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-15 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-16 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-17 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-18 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-19 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-20 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-21 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-22 copy
	Mitsubishi  Limit-Stop M Series Clutch Motor-23 copy

